PESTROYER SERIES
TRUCK

FORD 2017
FRONT BUMPER

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

FFB1730 - Rev 1 9/23/21 Page 1



Begin by removing the factory front
bumper from your truck.

If your bumper has fog lights and parking
sensors, you will want to remove the sen-
sors and wiring harness and sensor hous-
ings to install in your new bumper.

Install the Frame Mounts as shown using

the original factory bolts in the side posi-
tions and supplied ©@7/16" Bolts, Nuts and
Washers in the four top positions.

Position the mounts so they are straight
up and down and tighten the bolts se-
curely.

/ Factory Bolts

FFB1730 - Rev 1 9/23/21 Page 2



Your truck may have an intercooler and

a plastic or rubber shroud like the one
shown here. If so you might need to trim
the shroud around the Frame Mount.
Trim the shroud before continuing with
the installation.

Trim Shroud
here if needed

**STOP**

If you are installing a Front Hitch or Winch, refer the Installation Instructions before continuing.

FFB1730 - Rev 1

9/23/21

Page 3




Install the Lower Front Screen as shown using @1/4" But-
ton Head Screws, Washers and Nuts.

If you need to replace the screens in the future, the large
Front Screen and the Lower Front Screen can both be in-
stalled after the bumper is installed on the truck.

Install the Center Bumper Weldments as
shown using @5/8" Hex Bolts, Nuts and
Washers.

There is some adjustability side to side and
up and down.

Make sure the Center Bumper Weldment is
centered on the truck, and positioned as high
as possible or as close to the grill as possible
without touching.

Once in position, securely tighten all 6
mounting bolts.

FFB1730 - Rev 1 9/23/21 Page 4



Install the Tow Points onto the Bumper Center
as shown using the @1/2" Hex Bolts, Nuts and
Washers.

Insert the bolts from inside the Bumper Center
pointing out. If you are going to install a Bull Bar
or Center Guard you can leave the top two bolts
out for now. Otherwise start by installing 2 bolts
(one at the top and one at the bottom) and po-
sition the tow point.

The Tow Points and Wings are heavy. It is best
to have a helper to hold the Wing and Tow Point
in position.

TIP: A few pieces of blue masking tape can also
help hold the Tow Point and Bolts in position
while positioning the Wing.

While holding the Tow Point and bolts in po-
sition, have a helper place the Wing onto the
bolts. Then loosely install the Washer and Nut
from inside the Wing.

Once the Wing is supported, loosely install the
last two @1/2" Hex Bolts, Nuts and Washers.

With a helper, position the Wing so the gap
between the top of the Wing and the truck body
line are even and parallel.

Gaps

At the same time position the Tow Point so the
gap between the bumper and Tow Point is even.

Gaps

Once everything is in position, securly tighten all
four hex bolts.

FFB1730 - Rev 1 9/23/21 Page 5



Install the your lights and Light Bezels using
the @1/4" Button Head Screws as shown.

Once the installation is complete you can
trim your inner fender liners to match up
with the bumper.

**Maintenance**
« Periodically check and re-tighten all fasteners.

« Periodically check your product for scratches, dings, or rust spots which can
happen over time or after heavy use. It is important to address these areas
as soon as possible to prevent rust and corrosion from spreading. We rec-
ommend using Rustoleum® brand Black Semi-Gloss Protective Enamel (oil
based). Apply using a foam brush by dabbing to match the powder coat
texture.

iy
Tk
il

B\ RUST Y]
PROTECTIVE ENAME: |

SUPERIOR DURABILITY
PREMIUM QUALITY

OIL-BASED

N 22707107 3461

FFB1730 - Rev 1 9/23/21

Page 6




¢40 | 133HS 4 :37IS 133HS FARENV/ON
v 164194

A3 OMUN _.MH_H_ ‘ON "OMd

d3dWng

INOJY4 d3A0d1S3A £10C QIO04

‘NOILINOs3d

.Ul_l_ DOl_ Lzoz/0e/L

S41091 XOdddV = IHOIIM '€

1vOD d3AMOd ADVv1d = Le/lgdd ¢
NOILdO 1331S Fave =0€/194d "L

003
S3ION 338

HSINI

V/N

VRELYW

“¥ddY OIW

“¥ddV ON3I

aDOIHD

HOW NMV3a
INVYN

‘QALGHOYd
$1 271100140 NOISSIWAad
NALLEM 3HL INOHLIM JTOHM
V SV 30 13Vd NI NOLLONAO¥d3Y
ANV "DT1 Q0T 40 AL¥3dO¥d
3105 3HL I ONIMVAA SHL
NI GINIVINOD NOILYWHOSNI JHL

TVIINIQINOD GNV A¥VIINdO¥d

$00°0% TWWID3Q 3DV1d 33¥HL
SL00% TYWID3A 30V1d OML
»LTHOVW 2¥VINONY

0L00% 'SIONV¥II0L

SIHONI NI 34V SNOISNIWIQ

“@3HID3dS ISIMIFHLO SSIINN

‘S3ION

al 3IVId ONIZ LY L X .9 1/6D dFHSVM LV dZyT9SMA ¥C
[43 Q31V1d ONIZ.ST' L X 91//D dFHSYM LV dZ81Er M4 €C
14 d31V1d ONIZ 959" X CL# JIHSVYM LV1d dZ60C1 M4 [44
9 SYD 3LV1d ONIZ L 1-8/G LNN X3H SYOdZLICINH lc
8 S¥O 31VId ONIZ €1-¢/1 LNN X3H SYOdZELOSNH 0C
8 GdD 3LVId ONIZ ¥ 1-91/Z LNN X3H SYOdZy IEYNH 6l
€ GdO A3LV1d ONIZ 0Z-v/1 LNN X3H S34OdZ0CSZNH 8l
9 S¥O 31V1d DNIZ 1109 XIH 00 X L 1-8/G 1109 XIH SIOdZCe L LC9gH Ll
8 GY¥O 31V1d DNIZ 1109 XIH 0S°€ X €1-¢/1 1109 X3H G4Od795¢1059H ol
8 G349 3LV1d ONIZ 1109 XIH 0S°L X ¥1-91// 1109 X3H SYOdzyer LEvaH Gl
€ 3LV1d DONIZ S/ X 0Z-¥%/1 SOSHE dZZ1025CSOSHE 7l
Sl 31V1d ONIZ 05°0 X 0¥/ 1 SOSHE d780025¢SOSHd €l
‘ALO NOILdIdDs3a JIGWNN 13vd "ON W3ll
Innos

9 ADV14.05°0g ON1d 310H 9001dH cl
4 WSCL L ON1d IT0H y00LdH Ll
L d3SSOEW3 - OO01 d3A0dLSId L00LOD0O1 of}
L N3FJOS INOJS £1-020¢84WeC 6
L N3IFJDS dIMO1 81-020¢44dWe 8
[4 INIOd MOL dVINAOW 1 1-020¢d4dWe JA
4 2NV - 13739 IHOIT INOJd dVINAOW 10-000Z14We 9
L INIWATIM J3INID dVINAOW 10-0C0Cd4Wy S
L SA - INIWATIM ONIM INOJH £10Z 3OS y0-£102¢944y 14
L Sd - INIWAT1IM ONIM INOdH £10Z AdO4 €0-£10¢4d44y €
L SA - INNOW INOJ4 diO4 £102 ¢0-£10cd44y 4
L Sd - INNOW INOJ4 QdO4 £10T L0-£1024d44y l
‘ALO NOILdIdDS$3d JIGWNN 1dvd "'ON W3ll

Page 7

9/23/21

FFB1730 - Rev 1



¢ 40 ¢ 133HS 4 :37IS 133HS 6:1:31vOS

v 1€/ 1844
AJd Om”R _.MH_H_ ‘ON 'OMmd

Jd3dWn4g
INOJ4 d3A0d153A £10¢ ddO4

‘NOILdIIOS$Ia

011 don

1zoz/oe/L
ava

1003

S3ION 33§
HSINI

V/N

VIRILYW
“dddv O4W

“4ddV ONI

Q3¥03HO

HOW NMV3Q
INYN

‘Q3LI8HO¥d
51071307 40 NOISSIWAAd
NILLIYM 3HL INOHLIM FTOHM
V SV 30 13Vd NI NOLLONAO¥d3d
ANV "DT1 0140 AL¥3dO¥d
3105 3HL S| ONIMVHQ SIHL
NI G3NIVINOD NOILYWO4NI 3HL

TVIINIQHNOD ANV A¥VIIIIdO¥d

S00°0% T¥YWID3A 30V1d 334HL
SL00F YWIDIA 3DOV1d OML
o [THOVW ¥V INONY

010°0% :SIDONVATIOL

SIHONI NI 33V SNOISNIWIQ

*@314103dS ISIMIIHLO SSIINN

Page 8

9/23/21

FFB1730 - Rev 1



aQpp [

B
DESTROYER FRONT @@
=

TRUCK INSTRUCTION BUMPER - CENTER —
DESTROYER SERIES i BOLT KIT
6MFB2020-BK
FRONT BUMPER - CENTER (x1)

SHIPPING SHEET
6MFB2020-01

Packaged by: LOD LOGO
(PACKAGED SEPERATE
On: IF BUMPER IS BARE STEEL)
(x1)

DESTROYER MODULAR CENTER
WELDMENT
4MFB2020-01
(x1)

DESTROYER BLANK LIGHT
BEZEL KIT

2MFL2001-01
(x1)

6MFB2020-01 Rev 1 9/23/21 Page 9



HOLE PLUG @1.125
HP1004
(x2)

DESTROYER MODULAR
TOW POINT
2MFB2020-11
(x2)

LOWER SCREEN
2MFB2020-18
(x1)

FRONT SCREEN
2MFB2020-17

(x1)

6MFB2020-01 Rev 1 9/23/21

Page 10



(L DL TR T

FRONT BUMPER - CENTER
Bolt Kit
6MFB2020-BK

Packaged by:

(L IE T T

C__NC_NC_NC_NC_ N
C__NC_NC_NC_NC_ N

C__NC_NC_NC_NC_ N

(N
(N
(N
(N
(N

(N
(N
(N
(N
(N

HEX BOLT 5/8-11 X 2.00"
(0137562)
(x6)

(IR
(IR
(IR
(IR
(IR

BUTTON HEAD SCREW
1/4-20 X 0.50"
(94049)
(x15)

O O

iff ocooo

BUTTON HEAD SCREW
6MFB2020-BK Rev 1 9/23/21 Page 11

@
@@,

1/4-20 X 0.75" HEX NUT 1/2-13
(94051) (0147968)
(x3) (x8)




(I

HEX BOLT 1/2-13 X 3.50"
(0137553)

(x8) ( \ \
)

HEX NUT 1/4-20
(0147964)

860

#12 X 0.56"
(33076) HEX NUT 5/8-11
(x21) (0147970)
(x6)

6MFB2020-BK Rev 1 9/23/21 Page 12



909066
909066
00000

FLAT WASHER
@7/16" X 1.25"
(0159680)
(x16)

FLAT WASHER
@9/16" X 1.47"
(0159682)
(x12)

99OCCC)
900006

6MFB2020-BK Rev 1 9/23/21 Page 13



. ¢

FORD 2017 FRONT
WING BOLT KIT
6FFB2017-BK
(x1)
TRUCK

DESTROYER SERIES
FORD 2017 FRONT WING
PASSENGER SIDE
SHIPPING SHEET
6FFB2017-01

Packaged by:

FORD 2017
FRAME MOUNT - PS
4FFB2017-01
(x1)

On:

FORD 2017
IDENTIFIER FORD 2017
FRONT WING - PS
4FFB2017-03
(x1)

HOLE PLUG @0.50
HP1006
(x3)

6FFB2017-01 Rev 1 9/23/21 Page 14




FORD 2017 FRONT g
WING BOLT KIT
6FFB2017-BK

(x1)

. ¢

TRUCK .
PESTROYER SERIES
FORD 2017 FRONT WING
DRIVER SIDE
SHIPPING SHEET
6FFB2017-02

Packaged by:

FORD 2017
FRAME MOUNT - DS
4FFB2017-02

(x1)

On:

FORD 2017
IDENTIFIER

FORD 2017
FRONT WING - DS
AFFB2017-04

(x1)

HOLE PLUG @0.50
HP1006
(x3)

6FFB2017-02 Rev 1 9/23/21 Page 15




FORD 2017 FRONT WING
6FFB2017-BK

Bolt Kit
Packaged by:

HEX BOLT 7/16-14 X 1.50"

On: (0137533)
(x4)
AN N
[] @ HEX NUT 7/16-14
. (36308)
' (x4)

FLAT WASHER
@7/16" X 1.25"

(0159680)

(@009 *

6FFB2017-BK Rev 1 9/23/21 Page 16




